SDCRI
WASTE MANAGEMENT MOU & AGGREMENTS
&
WASTE RECYCLING PLANTS

(STP/WATER TREATMENT PLANT )

G Scanned with OKEN Scanner



WASTE RECYCLING SYSTEM

e SEWAGE TREATMENT PLANT
e WATER TRAETMENT PLANT

@ Scanned with OKEN Scanner



e SEWAGW TREATMENT PLANT

G Scanned with OKEN Scanner



SEWAGE TREATMENT PLANT
EFFLUENT TRAETMENTY PLANT »

G Scanned with OKEN Scanner



OPERATION & MAINTAINANCE MANNUAL

OF

SEWERAGE TREATMENT PLANT of
120KLD

For

VL Foundation Hospital
H.H, Gardens, Power House Road, Teh-Ganganagar,

Sri Ganganagar, Rajasthan

| | Commissioned E

€hubhtech Enviro Engineers

rt Chouraha, Udaipur-Rajasthan -313001 N
of

mail.co

Regd. Office:- 331-332, 21 Floor, Lodha Complex, Nr. Cou
Ph..- +91-9461807368, & +91-97682841101, Email:- WMMBM & praveenjoshi2

OXC A\
AR SR

G Scanned with OKEN Scanner



Clhient: VL Foundation

FOREWORD

This manual has been prepared mainly to serve as a technical guide to the personnel concerned
with operation and maintenance of the Sewage treatment plant for “VL Foundation Hospital”
situated at H.H, Gardens, Power House Road, Teh-Ganganagar, Sri Ganganagar, Rajasthan. It
is intended to give the basic principles of equipments and process taking place in the various
units of the system and the operating procedure in normal as well as abnormal conditions that
are necessary to keep the plant in good working condition. It describes various problems that

are likely to arise and various remedial measures to be taken along with periodical checks.

J

Shubhtech Enviro Engineers Page20“4

G Scanned with OKEN Scanner



il

7

1.3

7.4

Client: VL Foundation

CONTENT

INTRODUCTION

SEWAGE GENERATION RATE & CHARACTERISTICS
DESIGN BASIS

TANKS AND ITS VOLUME

PROCESS DESCRIPTION

STRUCTURAL & CONSTRUCTION DETAILS
FACILITY PLAN & OPERATIONAL DETAILS
SUMP PUMPS AND SEWAGE COLLECTION SUMP
SAFF TANK

TUBE SETTLER

TERTIARY TREATMENT

DRAWINGS

Page 3 of 14
G Scanned with OKEN Scanner



1. INTRODUCTION

Client: VL Foundation

VL Hospital, decided to install a Sewage treatment plant for their campus at Sri Ganganagar. In

order to conserve water, the treated sewage is to be used for irrigation and recycling etc. The

sewage is to be generated from the various activities of Hospital and toilets etc. The sewage

flow conditions will be varying throughout the day with the flow peaking in the morning &

evening hrs. It is proposed to treat the sewage in a MBBR process, not only to reduce the level

of pollution in the wastewater to the limits specified by the Rajasthan Pollution Control Board

and can also make it suitable for use in Horticulture & flushing if further tertiary treatment is

given by providing filtration plant.

2. RAW & TREATED SEWAGE WATER CHARACTERISTICS J
e, rarancter Unit Raw Sewage Treated sewage

1. Flow m3/hr 120 KLD 90-10KLD

2. |pH e 6.5-9.5 6.5 to 8.5

3. BOD @ 27 °C ppm 200 - 250 <20

4. COD ppm 450 - 500 <100

5. TSS ppm 250 -300 <35

6. 0&G ppm 30 <5

8 Phosphate

3. DESIGN BASIS

The major parameters towards basis of design for the STP under reference have been

considered as follow:

1. Nature of waste water Domestic Sewage From hospital Activities & Toilets.

2. Flow rate 120 KLD
3. Treatment process MBBR Technology, coarse & fine bubble diffused aeration system and

disinfection.

«

R PRINCIFAL
DIRECT e \TAL COLLES®

3““5:2%2:%\4 NSTITUTE
SRI GANGANAGAR (RA)

CShubhtech Enviro

Engineers

Paoe 4 of 14
G Scanned with OKEN Scanner



Client: VL Foundation

4, TREATMENT SCHEME
The STP will consist of four stages:
N\ Stage 1: Primary Treatment

0il and grease tank, Equalization tank with coarse & fine bubble diffused aeration system.
N Stage 2: Secondary or biological treatment

MBBR Reactor with aeration, Secondary Tube Settler

N\ Stage 3: Tertiary treatment
Filter Feed Tank, Pressure Sand Filter, Activated carbon filter, Chlorine/Hypo Dosing
System

N\ Stage 4: Sludge Treatment
Sludge drying Bed

5. B PROCESS DESCRIPTI

PRIMARY TREATMENT

The sewage wastewater will first pass through a screen chamber for removal of floating
materials followed by Grit chamber for grit removal. From grit chamber sewage water will be
collected into oil and grease Trap the Equalization tank. From Equalization tank, the sewage

will flow to the MBBR reactor for Biological Treatment.
SECONDARY (BIOLOGICAL) TREATMENT

The MBBR reactor oxidizes the organic matter in effluent to CO, & H:0 by the aeration principle. In
MBBR reactor PVC UV stabilized plastic media is provided for the attachment of bacteria and growth.
This media has large surface area and high voidage ratio. MBBR reactor tank is fitted with no. of air
diffusers of suitable capacity to provide necessary dissolved oxygen mixed to the effluent. Twin-Lobe
Blowers for oxidation provides the aeration. The biological system has to be operated continuously for
at least 20 hours and there by constant feed of Sewage water is required.

The secondary clarifier/tube settler, which designed on low overflow rate, is provided after the MBBR
reactor to enable separation of solids. A steep slope is provided in the secondary settling tank to

eliminate the need of scrapper mechanism. Acclimatized Bacterial Culture will be added into the MBBR

reactor.

Excess sludge needs to be dewatered and dried for easy disposal. The sludge from the tube settler is

collected in sludge drying bed. The dried sludge will be dried & used as organic manyre.

Shubhtech Enviro Engineers

G Scanned with OKEN Scanner



Client: VL Foundation

The Clarifier water collected from the collection launder of the tube settler is then passed to the Filter
Feed tank. The treated sewage water will be given dose of hypo solution for killing of pathogens

(Disinfection).

TERTIARY TREATMENT
It is necessary to pass the sewage water further through tertiary treatment comprises of filtration with
Multigrade Filter for removal of suspended solids then with Activated Carbon filter for removal of trace

organic matter, color & odour. Then this treated water will discharge to irrigation/plantation.

PROCESS FLOW DIAGRAM OF STP:

e
[
|

| Equalization Tank ‘%I
) > 9
. | >
v
Moo Tube ‘
. irrigation i Settler | MBBR | Tapk-1
Z Tank-2
|
§ oy |
Stdge
— Holding >
| Tank
/f"' _'"““*«\\\
/" Sand v
( Media | B
% Eltter Filter Feed | Chlorine
Tank <«— dosing
| System
¥
PRINGP cor
D\:‘“DERFDE’:’:&?_{N 1%\
Lo RESE‘ESE R (R
R\ G
Shubhtech Enviro Engineers Page60fl4

G Scanned with OKEN Scanner



Client: VL Foundation

6. LIST OF MECHANICAL EQUIPMENTS WITH TECHNICAL DETAILS

The list of the mechanical equipment required for the STP is given below:

S.No Description Qty.
PRIMARYTREATMENT
]
SEWAGE LIFT PUMP SET
1. Application- To feed Sewage water to MBBR Reactor 2 Nos
Type- Centrifugal, Monobloc, horizontal
MOC - CI, Make - Kirloskar
SECONDARY REATMENT
2 Bar Screen 1 Nos.
3. 0Oil & Grease 1 Nos.
EQUALIZATION TANK
4. Application - For collection of Raw Water 1No
MOC -PVC/UPVC/MSEP
Accessories- Complete with piping & valves
COARSE AIR DIFFUSERS FOR EQUALIZATION TANK
5 Application - For providing air in Equalization tank 1 Lot
MOC -PVC/PP
Type: Coarse
AERATION GRID FOR MBBR REACTOR
6. Application - For providing air in MBBR reactor 1Lk
Accessories- Complete with piping & valves
MOC -MSEP/UPVC
AIR DIFFUSERS FOR MBBR REACTOR
7 Application - For providing air in MBBR reactor 1 Lot.
MOC - PVC/PP
Type: Fine
MBBR MEDIA
8. Application - For reduction of organic load 1 Lot
MOC- PVC UV Stabilized
Make : PP Aqua,
MBBR TANK
9. Ino.
MOC: Civil
10. | AIR BLOWER WITH ACCESSORIES \& U 2 Nos.
7|
Shubhtech Enviro Engineers D‘REcToRPRlNClPAL ‘ Page 7 of 14
NDERA DENTAL COLLEG!
& RESEARCH INSTITUTE

SRI GANGANAGAR (RAJ)

G Scanned with OKEN Scanner



Client: VL Foundation

Application - Supply of air for mixing -
MOC - CI,

Blower make- TMVT
Motor make- Crompton

Accessories- MS base plate, safety valves, suction filter, silencer, NRV,
PRV, ant vibration pad, V belt, Belt guard, Drive and driven pulleys

TUBESETTLER
11. 1no.

MOC: Civil

TERTIARY TREATMENT 'j

FILTER FEED PUMP

Application- To feed the treated sewage to Multigrade filter /
12. | backwashing 2 Nos.
Type- Centrifugal, Monoblock, horizontal , Self priming rh
MOC - Kirloskar =

PRESSURE SAND FILTER
13. Application - for Removal of fine suspended solids 1 No.
Media- under bed with graded silica sand '
MOC - MSEP

ACTIVATED CARBON FILTER
Application - Removal of fine suspended solids, Color & Odor 1 No.
Media- under bed with graded silica sand & Activated carbon
MOC - MSEP

14.

HYPO DOSING TANK
Application - Storage of Hypo Solution
Type- Vertical

-,
Capacity-100 Ltr ¢
15. | MOC - HDPE, Make-Sintex 1 Lot
DOSING PUMP
Application - To dose the Hypo solution
Type- Electronic, Diaphragm
Pump Make: Edose

MECHANICAL SLUDGE DEWATERING SYSTEM

SLUDGE RECIRCULATION PUMP

16. | Application- To recirculate the sludge 2 Nos.
Make: Kirloskar/ eqv.

INTERCONNECTING PIPING, FITTING & VALVES

17. | Moc: upvc QQJ C\PP- o 1lot
Make: Astrol 10 'TP\‘-C’C&‘;;/_

| WS @AY
Shubhtech Enviro Engineers e sé:“'—gmsm’* Pag380f14

& Scanned with OKEN Scanner



7. ELECTRICAL WORKS

ii.

 S.NO | DESCRIPTION

CONTROL PANEL

Control panel will be fabricated in 14 SWG CRCA sheet with non- compartment, dust &
vermin proof, machine mounted

i@xm of Switchgears - Siemens /L&T/LS
CABLING

Electrical cabling shall be provided from control panel to various units of sewage treatment
plant

Size of cable- As per the capacity of the motors / drives
MOC: Copper / Al unarmored
_Izmwm” Polycab

The main components of the process adopted for the STP include the following

1. Collection of combined wastewater into equalization tank & transfer via

pumps into aeration tank.

2. Aerobic Treatment in MBBR tank

3. Clarification of aerated mixed liquor in Secondary settling tank.

4. Hypo/Chlorine Treatment for dis-infection.

5. Recycle of treated water for end use in horticulture & flushing.

6. Sludge recycles digestion @ use as manner.

The major process steps along with salient technological aspects are described below:
The Sewage from its source of generation will flow via gravity to underground sump from
where it has been pumped to Collection- Cum-Equalization Sump of STP. At the inlet of the
collection sump, a manually cleaned bar screen has been provided to screen out any large
pieces. From this sump, wastewater shall be pumped to MBBR tank via solids handling pumps.
Submerged air diffusers are provided in the sump to keep the suspended solids in suspension
and to avoid any potential odour problem. Due to aeration in the collection sump, most of the
scum shall be trapped in the collection sump. Waste is introduced into the MBBR Tank that
facilitates the suspended growth of micro organisms. The aerobic environment in the aeration
tank is achieved by the use of Fine Bubble Diffused Aeration, which also serves to maintain the

mixed liquor in a completely mixed regime. After a specified period pf time, the treated sewage

over flows into the secondary settling tanks where the cells are sb: from the treated
! ZOW.WW%
cOtke
Shubhtech Enviro Engineers m.ﬂ.b@%%%«ﬁh_mfic,ﬁﬁ Page 9 of 14
mmﬂwhorz AGAR (RAY

G Scanned with OKEN Scanner



LIIENL: VL rounadatuon

wastewater. The Settler will be complete with deep well, an overflow weir and scum baffle. The
settled sludge is wasted to sludge drying beds. To remove the residual floating scum from the
surface of the clarifier periodically, manual skimming, once in 10 days is being planned. The
clarified water will overflow between the scum baffle and overflow launder into the outlet
channel from where it will be discharged into a Clear water Tank. Treated wastewater after
Hypo/Chlorine sterilization dosing is pumped to Filtration unit via Horizontal, centrifugal,
clear water pumps installed in plant room. The filtered water after Sand filter & Activated
carbon filter shall be clear, odorless, low BOD (upto 30 mg/1) low suspended solids ( Less than
10 mg/1.) JJow COD (Below 60 mg /1) and is collected into the Treated water tank ( T.W.T.)

9, STRUCTURAL & CONSTRUCTION DETAI

Sewage Treatment Plant is constructed above the ground and Plant room. The plant has _ummm.r
designed with the most optimum utilization of space and sufficient space availability for the

easy maintainability of the plant. All the tanks have been made accessible from the top.

10.FACILITY PLAN & OPERATIONAL DETAILS
1. MBBR TANK

The MBBR process is utilized to biologically oxidize the organic matter contributing to

Biochemical oxygen demand (by converting non-settleable substances, in finely divided,
colloidal and dissolved form into settleable sludge and to remove this newly formed sludge,
thereby providing a high degree of treatment). This is achieved in the aeration tank through
diffused aeration.

Aeration type activated sludge processes are generally preferred in small package type mmémm“
treatment plants as it can take shock loads due to variable sewage flow with varying loads and
there is minimum generation of excess sludge. Diffused aeration has the advantage of going for
larger depths of the aeration tanks as well as having a fully covered and compact layout of the
plant as compared to surface aeration where the mechanical aerators are used. Non- clog finé
bubble ,membrane type diffusers are being used in the plant in order to have maintenance free
operation and oxygen transfer efficiencies are high. All activated sludge processes have the 5
basic requirements.

« The mixed liquor should carry adequate nos. of bacteria’s.

« Dissolved oxygen should be present in sufficient concentration in all the Portions of the

aerations tanks
ghubhtech Enviro Engineers ﬂEZQ.ﬂPr., Page 10 0f
14 o,wWOAOw NTAL COLLEGE

.\..ﬁu.?-jmg am. meT __nﬂc.d m,

G Scanned with OKEN Scanner



Client: VL Foundation

* The activated sludge should separate readily from the treated wastewater in the final settling
tanks and should be readily removed.

* MBBR tanks are of sufficient capacity to provide an adequate time for purification to take
place.

e There should be sufficient nutrients such as nitrogen and phosphorus available for the
growth and maintenance of MLSS.

* The mixed liquor should carry adequate nos. of bacteria’s.

* Dissolved oxygen should be present in sufficient concentration in all the portions of the
aerations tank.

* The activated sludge should separate readily from the treated wastewater in the final settling
tanks and should be readily removed.

* MBBR tank are of sufficient capacity to provide an adequate time for purification to take
place.

e There should be sufficient nutrients such as nitrogen and phosphorus available for the

growth and maintenance of MLSS

2. COMMISSIONING :-
For commissioning of aeration tank, either activated sludge from a STP or cow dung can be
used. If cow dung is proposed to be used, it should be strained through gunny bags .The
strained cow dung is to be mixed with water in 1:1 proportion by volume to make slurry.
Following procedure can then be carried out:
« Fill the aeration tank overflow level.
» Start the blower and adjust the air quantity passing through the diffusers through the valve
such a way that there is complete mixing and agitation taking place in the tank.
« While the blowers are running, pour 100-200 ltrs of the cow dung slurry
» Continue the aeration in the tanks for 48 hrs.
« After the introduction of cow dung slurry, add 10-15% by vol. of the sewage into the aeration
tank and continue aeration for 24 hrs. If the mixed liquor overflows into the secondary
clarifier, start the return sludge pumps immediately. After 24 hrs. of starting the return sludge
pumps , take a liter sample of the mixed liquor from the aeration tank and allow it to settle in a
one liter cylinder . If the supernatant is turbid, do not add another dose of sewage but continue
aeration for another 24 hrs. Period. Repeat the above settling test after 24 hrs. of period and if

the supernatant is clearer than before , than add 20% by vol. o Bmmﬁﬁ waste to the aeration

Shubhtech Enviro Engineers Page 11 of

14 D_mmo._.om ﬁm_zo IPAL
SURENDERA DENTAL COLLEG

2 DEQEADM L IMeTITIITE

G Scanned with OKEN Scanner



Client: VL Foundation

tank and continue aeration. The return sludge pump should be run continuously during this
period with 100% recycling,

e Increase the input of raw sewage in steps of 10% (by vol. of the MBBR tank ) .When this input
reaches 50%, collect a sample of the secondary clarifier effluent and test it for BOD ,COD and
suspended solids . If the values are well within the stipulated limit, continue incremental
addition of sewage into the aeration tank and as before, test the secondary clarifier effluent for
BOD, COD, and SS when all the incoming sewage is being taken into the STP. Also test the mixed
liquor in the aeration tank for SS, volatile solids (suspended) and sludge vol. index. Keep a close
watch over the settle ability of the sludge solids and the clarity of the supernatant when the
mixed liquor from the aeration tank is settled for 30 minutes.

11. RY TREATMEN )

DISINFECTION IN CLEAR WATER TANK
The treated sewage water must be disinfected by hypo/chlorine before the multi Grade Filter
the normal development of microorganisms. Since the bacterial population is lower,

putrefactive reactions are reduced if not eliminated entirely. It is these bacterial putrefactive

reactions which result in odors and all other nuisance conditions in wastewater.

1. FILTERATION

The Hypo/chlorine contact
r removal of residual suspended solids & BOD, excess free chlorine,

ed treaded water is passed through Multi Grade Filter & Activated

carbon Filter for furthe

color & odor.

a

.

OIRECTOR PRINCIPAL ¢

L coL
mCﬂmZ_umm.p Omz.ﬂ.m._,ﬁc._.m

(RAJ

mr:cwnmn_u Enviro Engineers

11

G Scanned with OKEN Scanner



S.No | Description Frequency
1. Start waste water lifting pump to transfer waste water in
Equalization tank Daily
2. Close Valve from Filter Feed Pump and open Valve of fresh water Daily
for Backwash of Sand and Carbon Filter
3. | Put Sand Filter Valve on Backwash and run water for 8-10 Minuets Daily
4. | Put Sand Filter Valve on Rinse and run water for 5 Minuets Daily
5. | Put Sand Filter Valve on Service to run water in Carbon Filter Daily
6. Put Carbon Filter Valve on Backwash and run water for 8-10 Daily
Minuets
7. | Put Carbon Filter Valve on Rinse and run water for 5 Minuets Daily
8. | Put Carbon Filter Valve on Service for Filtration Daily
9. | Close Valve of fresh water and Open Valve of Filter Feed Pump Daily
10 Put Waste Water Pump Switch on Auto for feeding of Waste water Daily
* | in MBBR Tank (Pump No. 2 & 3)
11. | Check water flowing in Tank Daily
12. | Start Blower Switch and put on Auto system (Pump No. 4 & 5) Daily
13. | Check Air flowing in Tanks Daily
14. | Check Tube Settling Tanks for water flowing Daily
15. | Check water flowing in Filter Feed Tank (Pump No. 6) Daily
16. | Start Filter Feed Pump and put on Auto System Daily
17 Check Chlorine dosing tank for quantity, Start Chlorine dosing
* | pump, Check chlorine dosing in filter line. (Pump No. 7)
Dail
18. | Check water flowing in Filters aty
19. | Check water flowing in Treated Water Tank Daily
Dail
20. | Continuously watch the system till waste water treated aly
Once In Week
: ; 0 i k
Check Sludge in MBBR tank before start blower if sludge settles in neeln Wee
21- | pottom start pump no. 1 for recirculation of sludge.
. . Once in week
22 Check Sludge in Tube Settler tank is found than drain through pipe :
" | in sludge drying bed.
o As per
23. | Fill chlorine tank with chlorine liquid ! \r\ﬁ ~ requirement |
_ZO/..uvr
oﬁmo._.om.m% AL COLLEGF
SURENDER acH NSTITUTY
& mmmmvm ANAGAR (RA

G Scanned with OKEN Scanner



Shubhtech Enviro Engineers ,_

Nr. Court Chouraha, Udaipur-Rajasthan -313001 _

Regd. Office:- 331-332, 2 Floor, Lodha Complex,
rediffmail.com & praveenjoshi2005 mail.com

Ph.- +91-9461807368, & +01.9782841101,  Email- raveenjoshi200

- - Date-20.05.2021 /

To,
M/s V.L. Foundation
H.H, Gardens, Power House Road, Teh

(GST No. : Nil) Exempted As Hospital

-Ganganagar, Sri Ganganagar (Raj)

INVOICE
=__

Invoice No. | GST/ES/May-21/10

PAN. No. _’ AHPP]2487C 08 AHPP]2487C275
S. No. f Particulars B 8 ~ Rate Qty. J Amount
# Supply of Sewerage Treatment Plant 120 ,
1. gm\cm% ——
Supply of Different Sewerage Treatment \
Plant
a. | HSN Code - 8421 252500/ - — 252500/~
ﬂ Net Amount d ' l 252500/-
i | sgsT | o) | - | 22ms-
| cGsT _ . | ow) | - | 2275
| 1IGST e
'H ﬂ Amount Adjusted i # o #_ o ’ 0
| Total Amount _ b ’ | 297950/~
l Rupees R T -
(In words) upees Two Lakhs Ninety Seven Thousand Nine Hundred and Fifty Only
WH mm Axis Bank - 913020037989546 - IEC Code - UTIB0000097
etails

For SHUBH TECH ENVIRO ENGINEERS

R,
Praveen Joshi
Qmmﬁ_,o_a\\
< PR
wsﬂmzamwpﬂmﬁw,ﬂ_mﬁ@ﬁ

& RESEARCH INSTITUTE
SRIGANGANA® 7 (RA)

(¥ scanned with OKEN Scanner




s
v YOVNVONYO
,Ebk_m@z_h_%%%mwmw%m
100 WL _
...mﬂa_ NIt 01030
111.111%.1: __ ke 0 |
| _wwmow ._ | Suwoprd |
._ suuoy) | . wosnailog |
R
e
R CEEICE
X
oury Supas 1ty
X _
@ I- &:w..-... II-Mue], BEIIEIN @
damord yaam | gEIN aqny,
A o
__..i_si_..:}__;_,.
jue] uonezienby ,

IR

f
M

.

uonIe)

dLS 40 NVIDVIA MO SSID0Ad

T e ey ey

asealrn)

__ PuE 10

ouj] UONE[NIIIOY 25PN[S

_
i
|
|

G Scanned with OKEN Scanner



o/

LRYy) I.c__Ld?_C ON)
VLS
e :_.:_T..zzﬁmcumuav ¥ Jo | ebed

.. :_: :«.ﬁzwc ...>
E_ _2 Y

“YSIqEISA 03 JUBSUOD YSaLy
Weqo 03 paxymbax st juauodosd aford Ay Ny Jo [epejewr mes Jo ssadoxd 10 xqu ynpoxd
ul 38UERd 10 uopessy[e / uopesyipow / uopippe Jo Apedes uj aseanu; Aue jo ased w jeyy €

$A39 00'0€E LAy : ALIALLDV 'TV.LIdSOH

fypede) / LHypueny adAy, ~ lepopeq .

‘Mmofaq H.Em seyoeden yym sadtatas Suimoroy

Surpiaoad 1o  sessasoad/uonerado 1o sapiAIDE Sumoqo; sy no Suplues o Buzuo.ﬁ
4q / spnpoid Summoro) mEuerm / mnﬂ:ﬁ&:nuﬁ 10) ﬁmuﬂﬁm SI jussuo) SHp IeyL 2z

. . : * JAT|IED ST.I9ATM

ssplande Jo paford am jo SBumoisspuwed / wopdnpoid “jo  JUAmRIWAUNO) Jjo S3Ep
10610Z/Z1/TI€ 01 LY0Z/T0/%0 woy pousd e 1o pieA ST YSHqeIS§ 03 juUssUO) Sp eyl T

© ~iSUORIPUOD SUIMO[[0} 313 03 193(qNS ‘PIMaIa
papmugns  sjuswmdop a1 pue  (Sjuopeadde jussuwon wp nok  £q Paysilny  uoneuLIOOT A3
jo uoneumEXS JO SISBq 3} U0 p:ueld S| JUISUOI S, ‘(shoy plEs a3 jo sumoisiaoad ey Japun
ueqseley .., JeSeueduen _.Emuu.bm_n. JefeueSuenisysL  HYIVNYONYD - HVOVNVIONYD
205 D00 FRR00 ZRNGS SNRRXED X X 2 paswtnd ) pwmps mD qEp RLTERE “wal
loj pajuesd Aqatoy ST JOpUNAISLY PANSS] SISPIO- A} R SI[I PUE AEP 0} pIpUAWLE SB ‘(PY a1y
9@ se pauwRel aq .0} Jeyeupiay) ‘1861 ‘Wy (uonnjjod 30 jenuoy .7 uonuaAlld) IV 3G jo IZ
uomIss Jopun pue (Py Jojep 23 SB palisjal aq 03 maemnmm._mﬁ ¥L61 Py (uommpod jo (onuoj
£l :cnnu_,sn& SEN-TTY o1} jogz/Sz uwondas jo suoisiaoxd Ayl JIspun YSHqES 03 juasuwon

‘22u3puodsa.L102 3uaNbasqNs pue 910Z/Z0/0 PAIEP USIGRIST 03 JUISUOY 10 (s)uoneoydde oy oy
"1861 PV (LORN[[04 JO [013U07 % UORUAS1J) Y JO ($)TZ UORISS 18PUN PUE $/6T 0V
(vonnfiog jo jonuo) 7 uopusAald) INEA SR JO9Z/SZ UONIAS IBPUN YSHQEISY 03 JUASUO) iqng
_ _ Tedeneduen LysaOLYSIq
._uumﬁunuu TSYIL HVHVYNVINYD  HYDVNVONYD
IS AVOY 3SNOH YIMOJ SNIQUVYD H |

. NOLLVANNOA TAS/W
€66EL * PIamp

: d
‘23\3\3 ayeq yedsiq 96/MIWE/L10Z-9T0Z :ONJepiQ

IS6-E1S6/LT0Z- wﬂ=N\EEE&E&:&E&E&:&EQ?:E".. : oNomg

paseysibay

L696S1IS-TVTI0 uﬁ*@@mmmﬁm.ﬂvﬁ auoyq
zog-andyef ‘Lieduooq euepey( ‘eday [euonmnsuj 4
pleog [o.)uo0) uonnjjod ajeis ueyseley

( Mig) 22330 pesn

ith OKEN Scanner

(& scannedw



¥ 0 Z ebed

*1opun se 9q [[eys Fupojuous

! _ _[esodsip 10§ 9861-PV
Jemgal  Joj siomered upenr 3yl IAIEM aseyng  pueju] o[ ¥ P

(uompajosg) JuswuONAUZ 3P I3pul paynou - se  pleog uﬂ £q paquosaid  SpIEpUE}S |
. ! 10jaq pajean aq [EYS ofemas opsswop o IEYL L

¢

3@ 0} ULOjuod 0} SB OS5 |esodsip @,
1. -
LHIIZH
MOVILS 4LYNdAAY
‘THNSOTONT | ;
DLLSNODV: (vAdSZT)Ias 0'd|
piepuels _ JajelIeled saInseap - . ;
paqLpsaid jonuo) uonnjod suosspuumy Iy J0 S331nos

:Iapun s aq [[eYs siejeweled paquidsaad a1} 10) SPIEPUE]S UOISSHLID
sy pue samsesmm [onuod uopnjod <M SUO[E  SUOISSIIWID Jdie jJo seoinos 9 YL 9

. juE[d Jusuneal], afemas, ’
IIN - 000°09T 00009 - | aBemag ansamog
esodsip . s :
jo apow pue (i) (aTy) papioaa (o)
pesodsip aq o)jmanpye | aq o3 jJuweniys uopesauad
pajean jo fpuenp Jo fapuend juanpya ‘Xep juanpys jo adAy
:19pun Se aq [[BYS JUSN[J2 pajean '

sl 1oy [esodsip jo apowr pm Suofe ﬁwo%_u pue uopelouad juenye jo MAnuenb s W®’YL §

; . _ a1e1ado oy
juasuod se pajean aq jou [eys YSI[EIS? 0] JUASU0D SNy, ‘poumEIqO 3q [EyS uuc.. o, (S B
daem ay3 jo uoisiaoid Byl Jdpun ajeledo 0y juasuod Jopd YoM Joj v«tﬂ.m s1 uonesado
el .Eeun paleasu; aq |reys jueoydde syy Aq pesodoxd se uswdinba * jonuoa mﬁ. ®|YL §
LY0Z/T0/%0  s;eqynedsyq E66EL  : pramup

96/MIWE/LT0Z-9T0Z :oN Iapig

_mm.mﬁm.._:.ﬂcn.msu\a:\ﬁ.auw._umﬁwruuuﬁmﬁu HUS/(MWE)d ¢ onaop

paile)siBay
L696STS TYI0 XeJ 0096STS-THT BuOYg \ﬁ
Z0g-andye| ‘Lieduoo( euefey( ‘eaay leuonmpsu; 4 |

Pleogq [o.nuo) uonnjjog 9)e]S ueyjsefey
(Mua) a>yjo peay _ .

& Scanned with OKEN Scanner



y jo € ebed
Zd__w _H__mu
VOYNYOIE g
LI e O3S e
2N 0
- 39 o 0L
g ' oy 11V PUE PV IIEM

0} pue 2a0Qe
aip jo 9ouejdwod jo asodmd a3 Joj 3y pawddp U SE uonenea yons eU 1 P

uonIas.

w osoy posodwy suonipuod O [[B M0 JuoAue M3l O3 »y AV oW ueﬂ_ wammuﬁ _u“ﬁ
xepun pue Py aem P jo '(Z)Lz UWORIAS Japun paurgauod se YBH .cs g

samod ney [Eys Pieog WS O ‘aaoqeuosdy papiaoid Buftpue et fpomny

[udsoy om  PEHM
dn igng (=03 el ET

*sastaraxd A10E)

pue sasmmaxd

jusjedmo)’. Iy WONy QJUEIEI[)  [EIUIMUOIAUF ueqo JIm.
Suprey adenbs 1930w 0000Z PIIVXI 10U [[BYS Eadsoy uq._u jJo eaxe

merd . e
a@ epism uopmued Joj PazAN 3q [[M Iojem 9iseM pajEan Am | |
AqpEj °@ apisino Jo opisup pasSIewps)p aq [IM IUSNYD pajganun/pajeany ou IeqL ZT

: ‘uon3yulsip paimbai amsua-
-0y jueSeal [eommard jud[eAmmba Jepo Aue Jo wWo ) ainjos ajuogaodLy % 0T 1SER1
j¢ Smsn £q jUsUnE’n [EOMNAYD UIAIS 3q SN NSEM pinby memidsoy peyajur el IT
) _ 91 0Z ‘so[ny JuomaSeuR
aiseq [opem-olg  Jo [ 9Mpeyps Jopun  pagpads se  ISEM  [Edfpaur-olg
jo [esodsip 3 JjuoUNQEAN J0] SPIEpUEIS IR M, m_nEou. meys [eydsoy ap eyl 0T
. . '9T02 ‘se(ny
jmamaSemeyy 91seAy [Edpew-olg Jo suoisiaoid oy Adwmod [eys [eidsoy am 3®OL 6
. _ . "PaIIe}I0) 2q [IIM -/000°00°S *SH
jJu PsjuLdud juey 23 WM SUNRY L10C/60/0e 4q Palmsul 3y i dUS AW eyl 8
I/3w (ST P32dXa 0} JON P puBmaQ WSAXQ [BoTmRL)
0°6 03 §°9 WMDY / aneA gd
yuan[I2 %001 18 YsT JHLs sanoy : 3
96 19)JE [BAIAINS %;,(6 WNUITOITA 353, Ausse-org
/3w (g paadxa 03 JON (DoL7 3E s4Ep £) puBmA( WBAXQ [EINWAYIOIG S
/8w 00T pa23xa 0) JoN #5 spiio§ papuadsng yej0,
Spiepueag _ . SIajPWEIEg .
L10Z/T0/%0  ::aeq yoredsig €66EL  * PImn

96/MIE/LT0Z-9T0Z :oN Japig
ON 314

1S6-E1S6/L10Z-910Z/(T)1L/ (reSeuedues)seSenesuey 1ygg/ (Mng)a
peis)siBay

L696STIS-TPT0 "nu.*mmum.mﬁm-ﬁﬂ [uoyd
Z0g-dye|[ ‘LreSuooq eueey[ ‘eaay [euonmnsuj ‘p
pleog jo.nuo) uonnjyod ajyeys ueyiseley

(mng) 2oy30 peay

& Scanned with OKEN Scanner



ri
|

\VONYO 1S | RN

[ Mg Josregouy dnou

Bl INSeW 7
‘[euonesado aq [[im 31 20uo [e3jdsoy a1y 10adsur
Jeuelg ‘pieog [onuo) ‘uopnfiod 8IEIg ueipseley ‘a0 [euorSay 1900 [euoiSsy T

-i0], Ado)

asea|d

[ Mg Jo8xegou) dnoan

A@EIaduIg sINO)

. .btoﬁ:n. 3ua3adwod 3t jo eacdde a sIeaq syL

(s} pres aup jo suoisiaoad Jueassx a3 a1 Japun uopae
[E83] Joy 3iqen 2q feys seidnodo / 3usuodosd 1vafosd pue USHYEIS 03 JUASWO) JO UOHEIOABL
0} UNOWEILL, PlOM SUOLPUUD Poilys vavye 2w o Kuk jo suuiydwos uocu W Auu astujq
‘(shoy  presaiope aqy Jo suoisiaoid oy Japun PIEog 31m5 a3 Aq paypeds mn_ ‘uin o3 swm
| WOy ‘Aew Se SUODIPUOd Jawo yoms 03 pue VY IV PUE LY Jaem s Jo suosmoid o gim
Aidwo> mm 3jusuodosd sfosd L DAMXBUUY pasopus oy ur usAld suonipuod [ersuaf arp

0} ‘suopjpuod aypads _Emmm.u&w aq opisaq ‘walqns aq ospe BYs ysfqeasy o1 juasuo) spy

__ “Japunalatpy
SPEW Sa[my 3Ip Jo 10y ap Jo suoisaoid 91 Jo uone[olA loj pieog aymyg 3@ 4£q nok 3surede
paimpsur aq pmod jem . Jo 3sed a3 w paymnsu

‘fdue ;1 ‘sBuipassoid [e8s] B azipaedoa(
10 Pape. ba.ﬁu%m ‘Aem fuwe ur “4ou BYS Ysf[qeasy o} juasuoy sup jo jueis sy jeyy 9%

unmnoma.aﬂa_o._n\uﬁ: /Ansnpur ayi yam s3sax ‘82105 m
3megq-own ay 105 SME] I3yl0 [ Ul UMOp pre| suonpuod °@ i Ajdwod 0y ‘Aqisuodsay
2dwod pue sjos ayy 9210] Ul JuewINMSuUl Jao Aue 1o Me] Japo  Aue Japun paqudsaxd
suopedijqo  Aioymyeis 42190 3y woy jusuodosd vaford 3  dAjosqe  jou  ssop pue

_ Aluo  adue [EJUSWNOIAUS B3I} WO panss| s H_._.._Eﬂ.mm 0} juasmo) sup jo juesd M ey, gy

£66EL : m
LI0Z/T0/%0  myeqymedsiq _ : oL S
96/MINE/LT0Z-9T07 : ON Japag

Hmm.EmmkHou.uEN\EﬁQH.auuﬁuﬁurﬁmn&_au Hus/(MWE)a  : onapy

pate)s|Bay
L696SIS-TH10 Xy 00965 TS-TH1 ouoyq
20g-andye| ‘Lreduooq euepey( ‘easy Ieuopnmpsuy 4

plIeog jo.nuo) uonnyog Nels ueyIseley
(Mwa) 20130 peay

N

”

& Scanned with OKEN Scanner



;1opun se aq [[eYs Juan[jj?
uenb ay3 3yl ¥ -
paeanl @ 10) fesodsip jo spow yum Suoje uoneldudd juanNpd  Jo An s} \ |
[ony 1 a8uey 1o Aypoeded ul afuey JO SS3001
. do/ystqeise 03
w uonede / uonedyipow / uowppe Aue Joj udyey 9q 01 pasnbar sl oaﬁomcnu %p il
H..;_.EB aeedas pue  Aoedes 3 ssosoxd “queyd Sunsixe Joj si ejesado 03 Jud 1)

S, (e e

ejdsoy
_ Sadd 00001 Ay [eal

&
, N mwm finuend) ad4y, Je[non.red )

.

~ 'mo]3q uaald sanjioeded yyim sad1alIes SUIMO]0]
Suipraord 1o  sessadoid/uoneredo 1o saniAnoe mEBczcm. o mo Suifies 1o spnpoxd
g / spnpoid Suwmoj|o] Supnpoid / Suunmpejnuew J1oj pajuedd SI juasuo) SIYy eyl Z

"$20Z/11/0€ 01 6T0Z/Z1/ 61 Wwoy poriad e 10j pijea s1 ajetad( 03 Juasuo) siyjjey], T

-“m.zon_umcu Buimojjoj a1 03323(qns
‘eyseley  © reBeueSuen  myg:dlasiq aedeuedueniisysl,  YYOVNVONYD  UVDVNVONVYD
S avod 3FSNOH HIMOd SNAQYYD H H e pajenyis jueid gHV) HIIVAH Inok
0} pajueid Aqalay S1 ISPUNIAL PanNsSS] SI9PI0. Y} 7§ SO PUB 9JBP O] PIPUAWE SB (Y any
23Ul Se palRjpl ag 0} ._mt.mcmm._m_c ‘1861 PV (uonnjjod jo jomuoy % uopusAdld) Ay A Jo1z
uonwdss Jepun pue (Py J9lepy A3 SE palidjel aq 03 .Hmam..:_m.ﬂw& .61 Py (uonnjod jo (onuo)
B uonuansid) JIsrem 9 Jo9z/Sz uowdss jo suoisiaoad Iyy Jopun sjeradg o3 JU3SUO0)

2)

wy -aauapuodsaliod juenbasgns pue m.SN.\Na /61 paiep aje1adq 03 3uasuoy J1ojuonesndde anoy oy
1861 12V (Uonn(0g J0 [013U0D 73 UONUAII) 1y JO ($)TZ UOTIAS JOPUN PUR §/6] oY

(uoninjjoq jo jonuoy x uofjuansid) JI3)eM Y J09Z/57 uondas spun  aqerddp 03 jussuoj qns

JedeuesSuen LysPInSIq

Jedeuedueniisya L UYHYNYHNYY
* YVDVNVONVD 1US AVOU ASNOH HIMOJ SNAAUYO H H

NOLLYANNOd TAS/Iy

E66EL PPpI oy
1202/L0/60  :oreq ’ i
0vve/wuema/zzoz-1z0z ON 13paQ
96£-S6£/L10Z-9102/(1)1L/ (tedeueduen)ivieucduen uus/(mwa)a ¢ onepg
palaysihoy
9000SZZ-TST0 Puoy %
daueig ‘eaay [ELRSNpUy jemipigg ‘1j-aseyg ‘e s

Il'irlll-’('ij
p-leog jonuo) uonnyjog ajels ueipseley "

d3ueng a1y jeuoidoy

ith OKEN Scanner

G Scanned w



O M o

© JLNLLSNIHONVASIN S
L031100 WANIQ VHIANTUNS.

IVAIONTY 103410
S

:u:.camﬂ poatxa 01 30N

purma :u.mmwo [y

1/3ut 01 pa2axa 03 JON

(DoL7 38 sAep £) pucuwd(q uadAxQ earwaydorg

/8w g1 pa2axd 03 JON

ISeIID pue O

0°6 03 S'S WIMPDY

anjep gHd

1/8w o1 Pa2IXa 0) JON

spijos papuadsng [ejo,

spIepuels

slojoweled

*19pun se aq [[eys Sutiojiuows Je[nSal 10j s123aweed urew 3y ], ‘uonesLL 10J &
puel uQ [esodsip 10J9861-39y (uondajoad) IJusauoilaug Byl JIspun paquosaxd spiepuels ~
alp 01 wiojuod 01 Se os [esodsip alojeq pajeasy oq [[BYs @3emas oJnsawop Ay IeyL 9 u

YAM/B 0y IYH+XON

RERRL: NN
YMA/3T0 a1e[MOIIE]
JYMmi/3 SE 0
LHDIFH
MIVLS aLvndaav’
FYNSOTONA JLLSNODV (VAYM09T )32S DA
p-lepuels§ Jo)oWeIed saanseap
paqLsald [ouo) ucunjjod suolssyuury A1y Jo $30Inos
:1apun se aq [[eys siajauleted paqiidsaid ayy) 10j SPIEPUE)S UOISSIWS
a3y} pue sainseaw [01ju0d vonnjjod ym Buole suoisSIWWS Jle  Jo SIVINOS Ay} eyl S ﬂ‘.\
jue]d Jusunieal], 98emas
TIN 0¥z 06 008'Z11 ademag onsawo(
(am) (amn)
fesodsip yo apowt pue(aTi) juangyyy Jo uonesausd
juanpja jo £10 pasodsid A0 poapdoay uanpyja Xep jJuanpyo jo adA L,
£66EL pI auqn
120Z/L0/60  @EQ
0vb6/1oueg/zz0z-1202 PON 19P10
ON 9114

968-56€/L107-9102/ (1)1 4/ (1edeuedury)aedeuciuey LS/ (mwdld

posaysifay

900052Z-1510 ouold
Jaueyig ‘ealy [eLasnpuj jemyoig ‘11-9seld ‘€€
pieog [0.U0) HONN[[Od 91EIS uepseley

Jauetg 9010 [euoisay

G Scanned with OKEN Scanner



\ rvd) HYOVYNYONYO 1SE)
34NLILSNI HOMYASTY ¥
29 17109 WiN3d (m.mczmm_.,_m_

TdiONRd @me_a -paeog 241 JO uorssjuisad doyd u_m.._._._ﬁmi pojeIsul

aq |eus 324n0s Muﬁ@.& ae (euomppe ON C(VAX 09T) JO SIS D@ M 2ansopud
spsnode WPIM Sdore _
; ‘97102 sy
juswafeueil  AISEM  [EIpIN  Olg J0 £ 9[npayds J3pun paymads se 3jsem [edipau-olg
jo [esodsip B Judunean oy splepuess oy yum Adwod [reys {endsoy oy 1BYL
‘u01323JuISIp patmnbal
ainsua 0} juadeax [edqnwayd juajeamba J3YI0 Aue Je uolmjos ajIopyoodAy %01 3ISE?]
je Susn AqQ jusuUnESN})  [edjwayd uaAld aq jsnur IISEM pmbyy endsoy pajpdjul eyl
“EaJk 91[) pUNOJE pue Ul I3jem punoas jo ag.aeydal pue uonuaaaad 10j
aanpnns SunsaAley Jojepy uey poaudisap Ajerenbape [leisur [[BYS rendsoy 9yl JeylL
-sastwaad A3iioes ay) apIsul asod.and [njured
l2po pue uonejuejd loj pazinn o9 [M J3)EM IISEM pajeany o3 e pue sesyuaxd
AJOE Q@ dpisno o Ipisul paSieydosip aq [[IM Juanpje pejeanun/pajeany ou Jeyr
-a1qissod Juajxa ay) 03 auop 2q Aew os[e sjoued aejos
jo asn -fuomne Alojemndar |yl £fq penssy sourepmng/sani Suipreasad 3y Jad sy
“pIeog 913 0] PANIWQNS pUE paulejuret
aq f[eYys owes 3 Jo Ppiodar  Ajleq asodind Suruapied/uonejueid Jojy  pazInAN
pue papfia1 aq [BYS J9jem 3)sem pajealn pue pIjedl J91EM 2)Sem  ‘uopesauad
isem  9isem  ‘mondumsuod  J9jem  ‘PaAledad I9lEM Aprep  Jo  fynuenb  aunseawr
0y symod a[qeyns [[e 3 popumoid 2q [EYS SIdPUW MO I9IEM Iajem 21 3eylL
“1aueyIg ‘@210 [euO18ay ) Ul auwin 0}

aum JLWME) Wol] 23edynIdd diysisquisu pljeA jo Ado> jmugns f[eys ADH 2y IeylL
*asn 531

pue apn pue] 2y} SuruIELIadSE 10j 2DUIPIAD UE Se pasn 3q J0U [[IM JUISUOI Sy} eyl
‘[esodsip

pue Jjulduneany JIa3Inj A Jojsesiwraad 3yl JO 3no JuUIsS 9q 0} 23JSeM [EdIpaumi-olq
Sujuiejuod siaulejuod Jo sdeq J0j woisAs 2pon -leg e ysiqeisa [eys [eadsoy eyl

- -saouelsqns Sunajdap suozo fue az1j1n J0U [[EYS JIH IBYL

PV I SN JO VY €€
UOII3S JApun panssi aq [[BYS UOIPAIP pUB PINHOAAL 3q [[IM JUISU0D I ‘uordadsul
Suunp sainseaw [oqjuod  uonnjod ajenbepe Bduiaey jou 10 SUORIPUOD  JUISUOD
panoy] aAey 03 punoj si Ja1dnddo Ay} 2sed U] °SUONIPUOd JUISUOD PpUB  SInseaw
joluos uonnjod jo jpne 3sod AP 03 1algns st ojesado 03 Juasuod  SUP  JeYL

H

‘Ajroiny J193ep punoay
[esjua) oy wody uoisstutad Jgomad Jnoynm  JIdiem punodd jPpenxs jou qeys 4OH eyl

£66EL :
120Z/L0/60 :@eq

0bb6/I10ueig/zz02-120Z ‘1 ON 19|
ON

96£-56¢/L10Z-9107/(1) 14/ (1edeneduen)redeueduey Lys/(Mmndld

paiaysiboy

9000S2Z-1510 2uUold
Jaueyig ‘ealy [BLIISNPU] [emydig ‘11-aseyd ‘€€
pleog [0.2u0) uonnjjod aieis ueyaseley

-

seys  jo ydey @jenbope ulEIUIRM feys [ewdsoy oayy 3IeYL

61

81

LT

91

ST

1

€1

1

11

01

L
PI

G Scanned with OKEN Scanner



“Topuna.tay}

o1A 10j pieog 9IEIS .oﬁ £q nok jurede

ispa0ad o jo UonE|
1 aziptedoal

msur ‘Aue J! ‘Juipassoad [e33] Y
suop sup jo IuEid auyl eyl

quouodoad 10afoad /3un /Ansnpui a3 {Im $3sa. ‘9210 ut

1o e ul umop Ppief suonIpuod 3yl M A dwos 03 Anpiqrsuodsal
aeidwod pue 9jos 3y, ‘210 Ul juowmnasup  Jayjo Aue 10 ME] Jayjo Aue Japun paqridsald
suoneSiqo  Aloimers 9o Yy wod jusuodoxd joafoxd 3yl BAJOSqE jou saop pue
‘fjuo  3{3UE [EIUDWUONAUS AP WOY pansst st @jeradg 03 Jussuoy s jo uesd ayl IEUL

»Y

g Ay Jo Py A Jo suo
10 3sed oy ur pam
ur qou [eys sjeradp 03 JuUd

apew 9
pamusur 3q  pInod ey
10 paye  K@sisApe ‘fem Aue

Suaq-own A 10} SME]

B UDNELIBA yans ayew 0] pue aA0(q®e

1oj 1y pawadp I S
7 uonaas

we momal 0] Py ay am jo (9)1
Yyl s soalasal pue

JoEM ¥ DY Y JO asodnd apy
ur 219y pasodwi suonpuod A e 1o auok

lopun pue Py JIIEM 3@ JO (z)Lz uORI3s J1opum pIUIEIUOD se 9
pleog 93ElS Ay} ‘9A0QRUIDISY papiaoad Sunpdue Surpuersyim 3ou 1Ryl

9107 ‘SoINy MINE 313 Jo uoneayou Jad

sgeq onseyd pejeuLIO[yd Isn JoU eys [endsoy a3 3IEUL
9861 ‘Vdd @1 12pun paquiosaid spIepuels a1

aaamjpe 0] Sapinn JIAyjo 7§ SINIARIE [endsoy woJj pojelouad Jojem 2ISeM ONSIUWOP
a3 jeany o3 Apeded aMIOZT JO dIS ojeiodo 7 urejurews [eys [eaidsoy 3m IEUL
'sasta.ld 313

adieypsip oJaz Ppue 233 uonejuejd/21mMonJI0Y
aSemas pojealy aanud AP Byl
UasU0) S 23S

‘gale 1 9JIAIBS Y1 JO fipedes ur a8ueyd Aue 104 “A[uo LQede)
10j prea s1 2eradg 03 Juasuo) SN[ eyl
ue 03 4ojem ujel Surdried wealys/ye[[eu [eInjeu
Supjewr mojje jou [[EYS rendsoy 3y3 eI
‘paeoq 23E)S a1[3 Moy uoissiuitad xo11d JnoIm

Jamod aaey [eys

se sfeq poolq pue saAo[3

apisino poulElulel 3q J[EYs SIS
Suigsny Joy sestwaid  uwiyM  paIzinn aq [eys

01 sey [eydsoy a1]
VAM 09T JOo 33s Ha@ ?2uo pue spaq 00T
*Apoq 191EM £

‘3’| mop Joiem [eimeu Aue 03 SI[LISGO Aue

api1yl - Ppaadxa jou  JiEys jendsoy oy Joy uondwmmsuod JIaneM 101 a3 eyl
19V 1y 311 JO 8E UOTIIAS
jozy UOHDIAS JIapun uomde jeSo)] Joy oqey [eadsoy 2y dfewl [eyS

pue 10y J3BM 21}
uoneuLIojul  332.100ul  Aue  JeiL

uonelepsp Jo ULID) wonedndde 213 Ul papnnuqns
“Aue j1 ‘19)78UI 31} Ul ME] JO 1n03/(1LON) [eunqiL), usaan [euoney 4q

jo aouejdwiod 03 Walqus aq Jeys uopEziIONNE S eyl
*900Z°60"FT PAILP UONEIYNON VI JIpUn 2DUBIEI) LIUd MU0 AU
10]900Z°60°bT  PaIEp UOnNEdXROU Yy Jopun
pneys  rendsoy ey ey

E66EL

passed Jopio JO SUONDAIIP

speane  Yogm  Aanoe 1pns Aue
fAuoyne 3jud)aduwiod WO IIUEILIP [CIURWIUOIIAUD  UIBIqO

1z0z/L0/60  @red
0¥ 6/1OUeIg/ZZ202-1202 ¢ ON9PIO
ON 2L

96£-568/L107-910Z/(1)1L/ (aedeueduen)aedeuedues Lys/(mwald

poasaysiBay

9000SZ27-1LS10 Puoyd
Joueig “eady jeLusnpuj jemydig ‘qr-aseid ‘€€

paieog [o.nuo) nonnyogd ajeis ueypseley

JoueyLg @24J0 [euorday

# " g oy obYd

1€

0€

6C

82

L2

92Z

Sz

v

£¢

ZZ

|

0z
Pl tup)

J

o ¢

G Scanned with OKEN Scanner



J

{ sauenrg L2200 (ruailay

oy BTN |

oy ddos
| sauryig Laasyo jenotiay
Ajmiasuls SinO)
Y DHES aifl fo susis At JUEad (Al o] Jepunl U
ategt - il pur sypedad( uasuny o wope
Ay ety el jEYE
I Yl Sl a3
EPIEEY Dbk & AUE 1O s v
{shoy pesaioge af 3o WS auy naiiiads  asg wn oy
R Lg SUNIpPUGD  ASLR0 pue jay jo suoiswosd an

ini

Y .
LaQul

3

AOHs Al

93 thas  JRGULOLIG el

Dk ._..m -3

LZ0z/Lu/ 60 el

Do/ 10utyig, TT0T-108

9hESGr/ ctue-oroz/ L/ Geifvuviine g eitvaetineg s (g ia

posaystioy

QOOOLTL-LET0 a0
ADUEMIY ‘Body Jerasnpuy juaagang T-oseyd ‘e
pleog jonyuo) vonniiog ayvis ueij _u:_.._cx

el

R S _ _ S e

O L AR T
PON dap

Lo

A By
AER
oo et

G Scanned with OKEN Scanner



LIV MYOwNYON
5 w..m_p:_._,_.az_ HOWY3Y ue: -
o 10U WINIQ VY3 g

J&_o@a JOLI=HN

9

G Scanned with OKEN Scanner

INV'Id INHINLVHYL HHLVA



-Kep/sani] 00008 JO SWN[OA dFny 811} 0}
2INjoNIS PAPUIXD A[[EOIHA SUIOq BIIR urd sanaw [] X SanoW
¢’/ Aquo so1dnooo pue doeds 9ZIIOU0I? 0} pouSisap st jued ayL (P

1978 O]} JOAJUISIP 0} AULIOD) I8N werd oy, (©

‘sfeoroyd Surssa001d yim S[asSeA

Suisop Suyy[iy 01 parw| ST se} 10jerad(Q “s1509 1omoduewr 3uraes pue

siopowered Surssaoord Smziprepuels £qa1oy) Surssa001d UL UONUIAINUL
uewny ou Suunbai Ajeonewone ajeiado o) poudisop usaq sey juejd ayy, (q

"ss9001d uorjBIUAWIPAS
£q 19jem wWOIy SPIjOS pPopuddsns Y} SIAOWI JBY} Kyaeid
£q Apsowr smoy 197em passasoxdun yoryam ur juerd pamjonns AeonaaA (e

:Iouuew SuImo[[0J Ul SyI0om pue sjoadser Auew ur onbrun st paf[eIsul JIA YL

‘1018M K1penb oqeiod SuLoArp

St pue 600z Atenuef souis feuonesado si juejd ay |, ‘o8eI10AR ue uo Aep / SANIO[I]
08 st A&y1oedes Furssosoxd oy, * 19jem o[qeiod oyl 1ojem [eued pue jediorunw
1821} 0) sndwie)) [YDHS 2Y) 18 PIYSI[GRISe U9dq Sej JUe[J JUIUNeaL], 1JBA V

sndwe) [9OAS LV (dLA)
INVId INTALLVINL ¥ALVAM AHL A0 STANLVAA INATIVS

G Scanned with OKEN Scanner



